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& WAL Tl HY 552025 3.7V 200mAh 0. 74%h
M Su L AR Chinese
Name of Sample | 4 o Polymer lithium ion battery HY 552025 3.7V 200mAh 0. 74Wh
English

Hahs 1120050468

Sample No.

EXTR Vi1 ; %{ P TIT AN 'f_'?F-’HBH TR

Consignor Huizhou HeYing Electronics Technology Co., LTD
A 8L HO T AN TR R A

Manufacturer Huizhou HeYing Electronics Technology Co., LTD
B ik BAE CeTRiEREmi il RIGAVRHET i)

Test method

ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT

OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 Amend. 1
Section 38. 3

PR AT BAE (TRIEBMEHMENTS R FAPRUETF )
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
Criterion OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev.6 Amend. 1
Section 38. 3
=R
A#“" K i, FEEBIR
PRESIANCE Silvery and yellow Aluminum-plastics shell
: ‘)-
HHE%aH 2020-05-27 HpALE B 2020-06-06 ~ 2020-07-06
Accepted Date Test Date
Yo B T AL ; PGSR s R BN ; phds ; SN BEIE i Fe e SRR
Altitude simulation, Thermal test, Vibration, Shock, External short
Test ltems circuit, Crush, Overcharge, Forced discharge
AW, URAROKAE (KT ERIERORIT Rk 'u"”’"
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38. 3¥rHEE K. -
HriM2#E4 | The sample has passed the test items of UNITED NATH0 on the
TRANSPORT OF DANGEROQUS GOODS” Manual of Tests 1ndﬁq 1/Rev. 6
Conclusion ~ |Amend. 1 38.3 [
—_
‘%L;d(fl}gi(Dd) i}'\m Q20;
- T 75 H B i fiBRechargeable Single Cell Battery. / LELALT fﬁjﬁ
HE
(08)
Comment
E-F iR RN / HR B Sk AL
Consignor 516006
Adfdrass Post Code
w73 ol B
Approver: "& i Checker: Compllcr
R4

Title:

Al TR (Vice chief engineer)
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. 2 X 3= ufs 3, O
Name of Test Standard requirement or The .
No. erns Clause Number of Standard Test Result Conclusion | Remark
BEAE CRTFals s unen Rk ks
ﬁﬁﬁm #ESF M) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 L 1
1 a3 BRIT. 1 See Appendix 1 G
Altitude UN Manual of Tests and Criteria B PRRERSS P;«;sed /
simulation ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section :
38.3 Test T.1
BAM TRl TRy WREmeR
. SR ?:{]3‘@?}2 ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | WL 2 e
Tl e ix 2 (=l i
Thermal test UN Manual of Tests and Criteria ey Pa;sed /
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.2
BE&E CkTRREYESMEIE JIMis
= EFMD ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | [LHf3% 3
3 #) i’i‘}“T 3 g LK ok
. - K. See Appendix 3 .
Vibration N Manual of Tests and Criteria T, SEREIRE Par;SCd /
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.3
BAE (TRl EmmaE s iR
it ﬁ%m}» ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | fLpiZ% 4 i
4 BT, 4 See A ix 4 i
Shock UN Manual of Tests and Criteria Se Anendix I’éll_:ssed /
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T. 4
BAE CoTFaRRPESMERBCE WRRMbs
S B HEF MY ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | GLIHZE 5
5 AT, § dix 5 Aﬁ%
External short UN Manual of Tests and Criteria Se8| Agggnd.ix I"Ell:ssed /
circuit ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.5
BEE CGATRERIENRMERIE SBmis
¥R HEF ) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | JLEf{Z 6
6 BT, 6 See Appendix 6 G
Crush UN Manual of Tests and Criteria L Pa:ssed /
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.6
RERE (LT RRRDEHmMET SRR
R HEF /) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | LBk 7 «
7 RIET. 7 g A dix 7 A{\
Overcharge UN Manual of Tests and Criteria - MEREER P'c;l:*;ed /
ST/SG/AC. 10/11/Rev. 6  Amend. 1 Section 5
38.3 Test T.7
KEEH CRTRERDERMENLR RIMis
AR HEFH) ST/SG/AC.10/11/Rev. 6 Anend. 1 38.3 | LFi% 8
8 R ‘dr éi& h WIT. 8 : ; iy See Appendix 8 k% 4
orce 15charge |y Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6  Amend. | Section 2
38.3 Test T.8
TS SRBE 1 22°C—24°C SRR < /%
Tast Envifoniment Ambient temperature:22°C-24°C;Ambient humidity:/%
Condition
Fow LAl /
%@ﬁ%'kﬁ'% Test ltem
[N : 4B
Subcontracted Test N LERET 2 #k / R 4 /
Condition Subcontracted | Name Post Code
Laboratory bk / 9,7% /
Address Tel
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g | BRRE LA | FEE
No. Name of Test [tems Altitude simulation
#e | Haws BN Betee ABE A | g ink | #A0E| K40
Y5 Sample Status RE vi: S RE FF# 9 /E | Mass Loss | Residual | %
Sample Mass ocv Mass ocv OCV  |Other
No. /g N /g Y 1% /% Event
O | e s | 45992 4.17 | 4.5995 | 4.17 0.00 | 100.00 [ ©
002 | cnr e | 2D 4.18 | 4.6219 | 4.18 0.00 | 100.00 | o
003 | emrainn ., | 46700 | 4 198NEleT0s | 4.18 0.00 | 100.00 | ©
004 | joaaamems | 4 6108 4.17 | 4.6114 | 4.17 0.00 | 100.00 | ©
005 | jomene e i | 46007 .17 | 4.6018 | 4.17 0.00 | 100.00 | ©
008 | oA | 4 ceee 4.18 | 4.6588 | 4.18 0.00 | 100.00 | o
007 | s maie s | ASETE5GR 4.18 4. 6577 4.18 0. 00 100.00 | ©
008 | pucrcnnns s gl 4. 6017 4.17 | 4.6020 | 4.17 0.00 | 100.00 | ©
009 | sererr® | 46514 | 418 | 4.6516 | 4.18 0.00 | 100.00 | ©
010 g oy 46684 | 4.18 | 4.6682 | 4.18 0.00 | 100.00 | ©

25CYC Fully charged

o] = #|This space intentionally
A Pl left blank

&ix: Lk V-RA DRk R F-RK -k, LBRA. LA, THRE. BAK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A5 9 RRAE LA | AR
No. Name of Test Items Thermal test
Be|  Haws [ oel befor R Afer | gk | e 24
%T Sample Status RE | FRLE RE FF3-, /& | Mass Loss| Residual | L%
Sample Mass ocv Mass ocv OCV |Other
No. /g A% /g AY /% /% Event
000 | oo i o | 48995 4.17 | 4.5982 4.15 0.03 99.52 | ©
02 | e e | 48210 4.18 | 4.6209 | 4.16 0. 02 99.52 | o
003 | jyorrudl | 46706 | 418 | 4.6689 | 4.16 0.04 | 99.52 | o
o0t | e, | 46114 4.17 | 4.6096 4.14 0. 04 99.28 | o
005 | sommns e | 46018 | 4400 | 40000 | 414 0.04 | 99.28 | o
008 | peqina o . | #6588 4.18 4. 6575 4.16 0.03 99.52 | o
007 | [ l0CER%m | 46577 | 418 | 4.6562 | 4.16 0.03 | 99.52 | o
008 | geaeriie=si SIRRIA. 6020 4.17 4. 6003 4.14 0. 04 99.28 | o
009 | ppenmete o SRR 4. 6516 4.18 4. 6494 4.16 0. 05 99.52 | o
010 Al 4. 6682 4.18 4. 6673 4.16 0. 02 99.52 | o

25CYC Fully charged

AL

This space intentionally

left blank

&ix: LR V-IRA DMK R-ARE FRek O-AMk. LRA. LMK, LA, LK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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5 3 WRIAA L£4K | &)
No. Name of Test Items Vibration
a s Y a s
5 7}#—%-&,{} RIFA Before R JE After }ﬁ-’%;}ﬁ% $}]% W,k }]:-’k}.’-t
%5 Sample Status ﬁ“ﬁ: ﬁﬁgtﬁf}- 51";% FF#-9, /& | Mass Loss | Residual iﬁg
Sample Mass ocv Mass oCcVv ocv Other
No. /g A /g IAY /% 1% Event
001 | jeine=kn . | dseEe [ 415 4. 59817 4.14 0. 00 99. 76 0
1CYCTE 47 . r C
002 | ot g | %6208 | 416 4.6218 4.15 0. 00 99. 76 0
003 | joyerc®l | 4.6689 | 4.16 | 4.6696 4.15 0. 00 9. 76 0
004 | jyercefil o | 46096 [ 4.14 | 4.6109 4. 14 0.00 | 100.00 | o
W6 | s, |l aeoon| o f 4.6010 4.14 0.00 | 100.00 | o
006 | semerprre o | 4 es7agiiiiie 4.6573 4.15 0. 00 99. 76 0
25CYCE A A {
007 | geoe mony o o 0BG | 4l6 4. 6572 4.15 0. 00 99. 76 0
008 | serpiihi® | 4.6003 | 4.14 | 4.6014 | 4.14 0.00 | 100.00 | o
25CYCTEA ‘ " "
009 | severraoe il 4.6494 | 416 4. 6509 4.15 0. 00 99. 76 0
010 ZoCTOSE LT 4.6673 | 4.16 4.6676 4.15 0. 00 99. 76 0

I
ma
HE
s

>+ ~|This space intentionally

left blank

HiE: LR V-IRA DMK R-aE F-RX 0-AM¥kR. LAA. LMK LRE. LEX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage ,No Venting,
No Disassembly,No Rupture & No Fire.
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5 ¥R B 4 AR phitt
No. 4 Name of Test Items Shock
e o XIEF] Before RI/E After FEMA ﬁ"}%@)}. S,
%5 SampleStats RE | FRVE| BT FF#&.d, JE | Mass Loss | Residual | ILE
Sample Mass ocv Mass ocv OCcvV | Other
No. /g A% /g N /% /% Event
0 | i e | &5y [ aas 4.5985 | 4.14 0. 00 100.00 | o
002 | joernafn | 46218 | 4.15 4.6219 | 4.15 0. 00 100.00 | ©
003 | oyeppiiam | 4669 | 415 | 46693 | 4.15 0.01 100.00 | o
004 1cyf~.c§§ffffﬁ;ﬁrged 4. 6109 4. 14 4.6107 4.14 0. 00 100. 00 0
005 | st oies | 48010 | 448 | a6l | 414 0. 00 100.00 | o
006 | gscaprcin® | 46573 | 4.15 | 4.6575 | 4.15 0. 00 100.00 | o
007 | o e adllEVesT2 | S 4.6571 | 4.15 0. 00 100.00 | o
008 | st 6014 | 414 | 46013 | 414 0. 00 100.00 | o
009 | puon e A 6500 | 415 4.6508 | 4.15 0. 00 100.00 | ©
010 | eprnors SlBec7e | 415 | 46673 | 415 0.01 100.00 | o

v “tcz¢ fThis space intentionally
2R A left blank

&iE: Ltk V-RA D-M4R R-ARE P-AR K 0-LMK. LBEA. LMK, LKL, LAEK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A5 5 ARR B 4 A S oy

No. Natsie of Test [tems External short circuit
Hass Hak e Fhea %
Sample No. Sample Status i Externﬁlcl L Other Event

001 1(?Y(1:C1Y"ﬁ?lz?gﬁ;%gcd 96. 7 0

002 IFY(I‘LIYi?Tff\fE;L;g(d 97.3 0

003 1rY(IL1ZE;1r}1:1\ ﬁggcd 96.4 0

004 1CYéCEEﬁ?§§ged g8 6 ©

005 1cyécgﬁﬁ?§$ged 57.4 0

006 25032%5%?3}61;%@(1 578 &

007 25(:\2{?::5%??@@{1 BT &

008 Zﬁtligczﬁﬁ?ﬁiged o7.2 0

009 25035%5%??}1;?@11 57.6 0

010 25C$gcz‘ﬁﬁ?ﬁ§"gcd 98. 1 0
Ll F2spy |Mhis space intentionally left

blank

&ix: DMK R-BR% F-AL K 0-AMBIR. ALK, ARE.
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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A5 6 AR B 4 AR Ik
No. Name of Test Items Crush
*¥nggga%? 1ﬁié%kaj§} *qiéatéi-ﬁﬁiﬁ%-§5i§iig_ -;;1%552L§?-
Sample No. Sample Status M, Exterr;aﬂé:Tempcmture Other Event
011 1{?Y1L‘CY:5{;); (z‘%d?dj(l.ll ty 22.1 0
o ICYI(?YSL;}“A? %%a;raﬁ ty 22.6 0
L 16ic Y5CO%50£1?;:1 ty 22.7 0
g lCYlLF %;J%sogeaﬁf ity 2.2 0
a1 ICYl(?YS(éI;O(i?éfi ty 22.4 0
U5 25C2Y5CC YE%%SO(?ﬁifity 22.6 0
Dy 25CZYECC Yga%soti?fi ty 22.4 0
018 ZEL?YSCCYS%‘?(;E ngfi ty 22.3 0
et
a9 2502Y5(:C Ys%%ﬁogeaﬁaf ity 2.6 0
0z 25{:21{5;:“5%%503;?311)» 2.8 0
IR 28 This space intentionally left

blank

HiE: D-FRIK F-RLK 0-AMRik, ALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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5 : BAAA LA | s

No. Name of Test Items | (yercharge
Hiubh5 oK A FARE
Sample No. Sample Status Other Event

021 ICYéC:Eﬁ?fﬁiged 0

022 l(?Y(lfcgf;ﬁ?ﬁgg(rd 0

023 10xC Futly eharged @

024 ILY(I,F}&TIE%;E\ ﬁ:ﬁgod =

025 25KC Futty eharged g

026 25C§g(:gﬁﬁ?ﬁgged 9

027 Zﬁégcgﬁﬁfﬁggged 0

= :

028 25C‘2{gcl¥“ﬁﬁfﬁa@rgcd o

BLIFZ This space intentionally left blank

#iE: DR F-ARK -k, RLEK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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% 8 HRR A 4 A s
No. Name of Test Items Forced discharge
a5 RS RS
Sample No. Sample Status ikt Evani
029 1CYC ilg;\aﬁ%?:iﬂ:{c%argcd 0O
030 1GYC 1[EUYIC li;fii{i\-:i?fcll?arged 0
031 1cYC ll?lcl)\h %ijf{cil?arg od Y
032 1CYC IF%%;??iﬁfcfarged 0
033 1CYC Iézyli?ﬁ%:ﬁirged 0
034 1CYC ligjvlcl;;ﬁ%iffcf‘arged 0
035 1cYC lllelclTififchEarged 0
036 1cYC lx?cfﬁ?%?cfarged 0
037 1CYC ﬁ&;i;&ﬁfi%c?arged 0
033 1cYC Iﬁﬁ%ﬁiﬁfmed Y
039 ZSWCZSPEJ‘G,%?ﬁiFEargEd 0
040 ?.5CYL?EF(;YICI?%i?CE}?‘arged 0
041 ZSCYCZSITE;YICITH%iﬁiEEarged o
042 25cycz ﬁﬁ??&fmea 0
043 25CYC25F?1Y1€1§;E‘§:iE§CELrged 0
044 ZSCYL?SIEJY ﬁjjﬁ?i\_:i?c?arged 0
T
045 250&’c25r&1&(1fi1y5 ([I-i}i(c]ilaja rged o
046 25cx-‘35§:1€ Ii?ﬁ(}ijfc}l?arged O
047 25(,\:5!({}1%% ?Eiifarged 0
048 25CY C2 5[[1?’1{1::5 Tijfc?arged 0

HiE: DMK PR K 0-RMIK. AKX,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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